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Annex for BT Test Report No.: CTL2411131011-WFO1

FCCID: 2BAS2-E41

1. Bandwidth

1.1 Test Result

1.1.1 OBW
X Frequenc Packet 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) Y Type ANT Result Limit Verdict
2402 DH5 1 0.926 / Pass
GFSK SISO 2441 DH5 1 0.949 / Pass
2480 DH5 1 0.962 / Pass
2402 2DH5 1 1.208 / Pass
Pi/4ADQPSK SISO 2441 2DH5 1 1.221 / Pass
2480 2DH5 1 1.236 / Pass
2402 3DH5 1 1.210 / Pass
8DPSK SISO 2441 3DH5 1 1.215 / Pass
2480 3DH5 1 1.217 / Pass

1.1.2 20dB BW
TX Frequency Packet 20dB Bandwidth (MHz) :

Mode Type (MHz) Type ANT Result Limit Verdict
2402 DH5 1 1.041 / Pass
GFSK SISO 2441 DH5 1 1.055 / Pass
2480 DH5 1 1.067 / Pass
2402 2DH5 1 1.330 / Pass
Pi/ADQPSK SISO 2441 2DH5 1 1.342 / Pass
2480 2DH5 1 1.345 / Pass
2402 3DH5 1 1.314 / Pass
8DPSK SISO 2441 3DH5 1 1.310 / Pass
2480 3DH5 1 1.302 / Pass
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Annex for BT
FCCID: 2BAS2-E41

1.2 Test Graph
1.2.1 OBW

Test Report No.: CTL2411131011-WFO1
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FCCID: 2BAS2-E41

Test Report No.:
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FCCID: 2BAS2-E41

Test Report No.: CTL2411131011-WFO1
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FCCID: 2BAS2-E41
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FCCID: 2BAS2-E41

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2BAS2-E41

1.2.2 20dB BW

Test Report No.: CTL2411131011-WFO1
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FCCID: 2BAS2-E41

GFSK_DH5_HCH_2480MHz_Ant1_NTNV
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FCCID: 2BAS2-E41

Test Report No.: CTL2411131011-WFO1

Pi/4ADQPSK_2DH5 MCH_2441MHz_Ant1_NTNV
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FCCID: 2BAS2-E41

Test Report No.: CTL2411131011-WFO1
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FCCID: 2BAS2-E41

Test Report No.:

CTL2411131011-WFO1
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Annex for BT Test Report No.: CTL2411131011-WFO1
FCCID: 2BAS2-E41

2. Maximum Conducted Output Power

2.1 Test Result

2.1.1 Power
TX Frequency Packet Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) Type ANT1 Limit Verdict
2402 DH5 -0.58 <=20.97 Pass
GFSK SISO 2441 DH5 -0.56 <=20.97 Pass
2480 DH5 -1.13 <=20.97 Pass
2402 2DH5 0.11 <=20.97 Pass
Pi/4ADQPSK SISO 2441 2DH5 0.17 <=20.97 Pass
2480 2DH5 -0.36 <=20.97 Pass
2402 3DH5 0.38 <=20.97 Pass
8DPSK SISO 2441 3DH5 0.48 <=20.97 Pass
2480 3DH5 -0.03 <=20.97 Pass
Note1: Antenna Gain: Ant1: 1.20dBi;
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FCCID: 2BAS2-E41

2.2 Test Graph

2.2.1 Power

Test Report No.: CTL2411131011-WFO1
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FCCID: 2BAS2-E41

Test Report No.: CTL2411131011-WFO1
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FCCID: 2BAS2-E

Test Report No.: CTL2411131011-WFO1
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FCCID: 2BAS2-E41

Test Report No.:

CTL2411131011-WFO1
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FCCID: 2BAS2-E41

Test Report No.: CTL2411131011-WFO1

8DPSK_3DH5_HCH_2480MHz_Ant1_NTNV
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Annex for BT

FCCID: 2BAS2-E41

3. Carrier Frequency Separation

3.1 Test Result

Test Report No.: CTL2411131011-WFO1

3.1.1 Ant1
Ant1
Mode X Frequency Packet Channel Separation 20dB Bandwidth Limit Verdict
Type (MHz) Type (MHz) (MHz) (MHz)
GFSK SISO HOPP DH5 0.998 1.067 >=0.711 Pass
Pi/4ADQPSK SISO HOPP 2DH5 0.967 1.345 >=0.897 Pass
8DPSK SISO HOPP 3DH5 0.994 1.314 >=0.876 Pass
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FCCID: 2BAS2-E41

3.2 Test Graph
3.2.1 Ant1

Test Report No.: CTL2411131011-WFO1

GFSK_DH5_HOPP_Ant1_NTNV

Level (dBm)
A
(=]

-80

-80

24403

Frequency (MHz)

10 Ant: Antt
CENT: 2441.5 MHz
1 E g a\"\}: %Gﬂ kf-lz
04 WA T = VBW: 300 kHz
I Detector: Peak
TracoTEpg: MAX Hold
SweepPoint: 1001
=10 SweepTime: 1 ms
Sweep: Continue
—20 CSP: 0.998MHz
— —30 1
E
@
= -40
@
=>
(]
— 50
60
_?’0 -
=80 4
— Trace
=20
24405 24425
Frequency (MHz)
Pi/ADQPSK_2DH5 HOPP_Ant1_NTNV
10 Ant: Antt
CENT: 2441 5 MHz
1 Span: 2.4 MHz
1 . e - (o e
Wy W . z
e W Detecior: Peak
e TracoTEpg: MAX Hold
SweepPoint: 1001
=10 SweepTime: 1 ms
Sweep: Confinue
—20 CSP: 0.96TMHz
_30 4

— Trace

24427

Page 21 /52




Annex for BT

FCCID: 2BAS2-E41

Test Report No.: CTL2411131011-WFO1
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FCCID: 2BAS2-E41

4. Number of Hopping Frequencies

4.1 Test Result

4.1.1 HoppNum

Test Report No.: CTL2411131011-WFO1

TX Frequency Packet Num of Hopping Frequencies .
Mode Type (MHz) Type ANT Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4ADQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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4.2 Test Graph
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FCCID: 2BAS2-E41

Test Report No.:

CTL2411131011-WFO1
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FCCID: 2BAS2-E41

5. Time of Occupancy (Dwell Time)

5.1 Test Result

5.1.1 Ant1
Ant1
Mode TX |Frequency|Packet Duration of Observation Num of Pulse in Dwell Limit Verdict
Type | (MHz) Type | Single Pulse (ms) | Period (s) | Observation Period | Time (ms) | (ms)
DHA1 0.386 31.600 320 123.520 | <=400| Pass
GFSK |SISO| HOPP DH3 1.644 31.600 159 261.396 | <=400| Pass
DH5 2.884 31.600 109 314.356 | <=400| Pass
2DH1 0.390 31.600 318 124.020 | <=400| Pass
Pi/4ADQPSK| SISO | HOPP | 2DH3 1.648 31.600 158 260.384 | <=400| Pass
2DH5 2.896 31.600 117 338.832 | <=400| Pass
3DH1 0.392 31.600 320 125.440 | <=400| Pass
8DPSK |SISO| HOPP | 3DH3 1.642 31.600 150 246.300 | <=400| Pass
3DH5 2.900 31.600 116 336.400 | <=400| Pass
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FCCID: 2BAS2-E41

5.2 Test Graph

5.2.1 Ant1
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FCCID: 2BAS2-E41
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FCCID: 2BAS2-E41

GFSK_DH5_HOPP_Ant1_NTNV

10 Ant: Ant1
CENT: 2441 MHz
S%an: z
RBW: 910 kHz
04 VBW: 910 kHz
Detector: Peak
TracoTEpe: Clear
SweepPoint 10001
-10 SweapTima: 20 ms
Sweep: Single
Time of Pulse:
=20 A 1 2.884ms
— —30 1
E
=
= -40
@
=>
]
-l
— Trace
=20 T T T T T T T T T
0.0 200

Time (ms)

GFSK_DH5_HOPP_Ant1_NTNV

Page 29/ 52



Annex for BT Test Report No.: CTL2411131011-WFO1

FCCID: 2BAS2-E41
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FCCID: 2BAS2-E41
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FCCID: 2BAS2-E41
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FCCID: 2BAS2-E41
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FCCID: 2BAS2-E41
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FCCID: 2BAS2-E41
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6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Test Result

Test Report No.: CTL2411131011-WFO1

6.1.1 Ref
X Frequenc Packet Level of Reference
Mode Type MHz) Type ANT (dBm)
2402 DH5 1
GFSK SISO 2441 DH5 1 -0.75
2480 DH5 1 -1.39
2402 2DH5 1
Pi/4ADQPSK SISO 2441 2DH5 1 -0.81
2480 2DH5 1 -1.42
2402 3DH5 1 -0.83
8DPSK SISO 2441 3DH5 1
2480 3DH5 1 -1.41
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

6.1.2 CSE
TX Frequency Packet Level of Reference Limit .
Mode Type (MHz) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -0.72 -20.72 Pass
2441 DH5 1 -0.72 -20.72 Pass
GFSK SISO 2480 DH5 1 -0.72 -20.72 Pass
-0.72 -20.72 Pass
HOPR L ! -0.72 -20.72 Pass
2402 2DH5 1 -0.75 -20.75 Pass
2441 2DH5 1 -0.75 -20.75 Pass
Pi/4ADQPSK SISO 2480 2DH5 1 -0.75 -20.75 Pass
-0.75 -20.75 Pass
il 2DH5 ! -0.75 -20.75 Pass
2402 3DH5 1 -0.78 -20.78 Pass
2441 3DH5 1 -0.78 -20.78 Pass
8DPSK SISO 2480 3DH5 1 -0.78 -20.78 Pass
-0.78 -20.78 Pass
HOPP 3DH5 ! -0.78 -20.78 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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FCCID: 2BAS2-E41

6.2 Test Graph
6.2.1 Ref
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FCCID: 2BAS2-E41

Test Report No.:

CTL2411131011-WFO1
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FCCID: 2BAS2-E41

Test Report No.:

CTL2411131011-WFO1
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Test Report No.:

FCCID: 2BAS2-E41

CTL2411131011-WFO1

8DPSK_3DH5 LCH_2402MHz_Ant1_NTNV

Frequency (MHz)

Ant: Ant1
CENT: 2402 MHz
Sgﬁn: 1.971 MHz
RBW. 100 kHz
04 VBW: 300 kHz
’LJF 1\\_. Detector: Peak
m— TracoTEpg: MAX Hold
l\(\'—/—\ SweepPoint: 1001
-10 SweepTime: 1 ms
Sweep: Continue
Maker:
=20 1 2:61 870 MHz
-0.83 dBm
— -3 \\,_
E
@
= -40
g
]
= 50
60
=70
=80 4
— Trace
=20 T T T T T T T T T
2401.015 2402 986
Frequency (MHz)
8DPSK_3DH5 MCH_ 2441MHz_Ant1 NTNV
10 Ant: Antt
CENT: 2441 MHz
1 Span: 1.965 MHz
REBW. 100 kHz
04 VBW: 300 kHz
ﬂL"\.__ PraceType: MAX Hold
raceType: o
_,._,"v‘"‘/ w\ Sweapz‘%inl: 1001
-10 / SweepTime: 1 ms
Sweep: Continue
Maker:
=20 1 ; 1 2:?;0 867 MHz
-0.78 dBm
<30 \
E
@
= -40
g
]
= 50
60
=70
=80 4
— Trace
=20 T T T T T T T T T
2440.018 2441983

Page 40 /52




Annex for BT Test Report No.: CTL2411131011-WFO1

FCCID: 2BAS2-E41
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6.2.2 CSE

Test Report No.: CTL2411131011-WFO1
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Test Report No.:

CTL2411131011-WFO1
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Test Report No.:

CTL2411131011-WFO1
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Test Report No.:

CTL2411131011-WFO1
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Test Report No.: CTL2411131011-WFO1
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